



质量检验报告 CERTIFICATE OF ANALYSIS

产品名称(Product Name) : 王树脂

英文名称(English Name) : Wang resin

储存条件(Storage Condition) : RT

货号(Item No) : S20375

批号 (Lot. Number) : JS238265

检测日期(Date of Testing) : 2024-01-17

复测日期(Date of Retesting) : 2027-01-16

分析项目 SPECIFICATION PROPERTIES	技术指标 STANDARD	实测结果 RESULTS
Appearance	Pale or faint yellow beads	Faint yellow beads
Bead Size	100~200mesh	Conform
Loss on drying	$\leq 2.0\%$ (50°C 5h)	0.13%
Cross-Linking	1%DVB	1%DVB
Loading	0.4-2.0mmol/g	1.38mmol/g
Swelling in DMF	4.0-7.0ml/g	6.6ml/g
Swelling in DCM	4.0-8.0ml/g	5.9ml/g

Quality Assurance : Xiaoyong Tan



Quality Control : Yunfei Zhu